

**TEST REPORT****DATE: 04-05-2023****Page 1 of 1****TEST NUMBER:0295839**

|               |                                      |
|---------------|--------------------------------------|
| <b>CLIENT</b> | Adopen Plastic ve Insaat Sanayi A.S. |
|---------------|--------------------------------------|

|                              |                         |
|------------------------------|-------------------------|
| <b>TEST METHOD CONDUCTED</b> | THD/PTL Linear Abrasion |
|------------------------------|-------------------------|



| <b>DESCRIPTION OF TEST SAMPLE</b> |                 |
|-----------------------------------|-----------------|
| <b>IDENTIFICATION</b>             | 5mm 0.30 Micron |
| <b>CONSTRUCTION</b>               | Plank           |
| <b>REFERENCE</b>                  | ADO             |

**GENERAL PRINCIPLE**

A reciprocating tester loaded with 3M 180 Grit sandpaper over 2.0 inch diameter head with a 486 gram static load is actuated across the surface of the test sample at a 90 degree angle. The test speed is 30.0 cycles per minute  $\pm$  1.0 over a 2.75 inch long stroke. The abraded area is evaluated with a rating given by three technicians according to the listed scale.

**TEST RESULTS**

|            | <b>Abrasion Rating</b> |
|------------|------------------------|
| Specimen 1 | 1                      |
| Specimen 2 | 1                      |
| Specimen 3 | 0                      |

| <b>Rating</b> | <b>Description</b>                               |
|---------------|--------------------------------------------------|
| 0             | None – No visible evidence                       |
| 1             | Trace – Can be seen but not easily               |
| 2             | Moderate – Easily seen                           |
| 3             | Severe – Very easily seen, damage to décor layer |

**APPROVED BY:**

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.